
C2-STB-21-14
Table of Contents

Book Page Page Number

Final Assembly  

Small Parts  

Pinmount Assembly DT  

Platform and Outer Frame DT  

2

7

9

11



    2025-04-01
 

      of  

 

1 5

    2025-04-01
 

      of  

 

2 14



Pos SKU Description Qty Remark

1 289450-04
RH TOR-BAR PIN WELDT, 6"

LG
1

2 289450-03
LH TOR-BAR PIN WELDT, 4.5"

LG
1

3 289436-04 CHAIN & SLEEVE ASSY 2

4 900781-02
SCREW, HEX CAP, .5-13

X1.25, GR5,ZC
5

5 902000-14
WASHER, FLAT .500X.063

THK
4

6 040066 NUT, LOCK 1/2-13 ZC 5

7 900781-01
SCREW, HEX CAP, .5-13 X 1,

GR5,ZC
1

8 289444-02 3/8 U-BOLT, .88 X 2.38" LG 2

9 030955 NUT, LOCK 3/8-16 GR.C ZINC 4

10 901011-5
NUT, HEX HEAD .375-16

UNC-2B
4

11 263041-21 TORSION BAR 93.06 LG 1

11 263041-25 TORSION BAR 74.06 LG 1

11 263041-27 TORSION BAR 82.56 LG 1

11 263041-28 TORSION BAR 88.06 LG 1

12 295295-01 LIFTFRAME WELDT, 91IN LG 1

12 295295-01-101 LIFTFRAME WLDT, 72IN LG 1

12 295295-01-201 LIFTFRAME WELDT, 86IN LG 1

12 295295-01-301
LIFTFRAME WELDT, 80.5IN

LG
1

12A 908220-01
POLYLUBE BRG, .75 DIA X1.0

LG
2

12B 908220-02
POLYLUBE BRG, .75 DIA X1.5

LG
2

13 267047-01 GROMMET,BATTERY BOX 2

14 295289-01 PARALLEL ARM ASSY 2

14 295289-01G PARALLEL ARM ASSY, GALV 2

14A 908220-02
POLYLUBE BRG, .75 DIA X1.5

LG
2

15 212690-01
PIN WELDT, .75IN OD X

2.06IN LG
4

    2025-04-01
 

      of  

 

2 5

    2025-04-01
 

      of  

 

3 14



Pos SKU Description Qty Remark

16 212690-02
PIN WELDT, .75IN OD X

3.06IN LG
2

17 212690-03
PIN WELDT, .88IN OD X

3.06IN LG
2

18 295483-01
C2 92 RPLC LINK PLATE

(2540)
2

18A 289455-02
MASTER LINK WELDT 5.34"

LG
1

18B 902000-20
WASHER, FLAT .750 .090

THK
1

18C 289456-03
BRG HSG, 1.25 OD X 1.13"

LG
1

18D 906107-01
RING, RETAINING 3/4X.078

HD, ZC
2

19 212332-01
RUBBER BUMPER, 1.25 OD X

1.25
2

20 212337-01 COLUMN TORSION SPRING 1

21 900748-04
SCR,FL PH,TYPE F

.25-20X.75 ZP
8

22 212333-01
LANYARD, LOOP TO EYE,

12IN
2

23 212331-01 LYNCH PIN, .31DIA X 1.75 LG 2

24 906107-02
RETAINING RING 7/8X.078

HD, ZC
2

25 906107-01
RING, RETAINING 3/4X.078

HD, ZC
6

26 295151-01 12 VDC, PUMP & MOTOR 1

27 900778-02
SCREW, HEX CAP, .38-16X1,

GR5,ZC
1

28 902013-12 WASHER, FLAT 7/16" ZC 1

29 902013-11 WASHER, FLAT 3/8" ZC 1

30 902011-4 WASHER, LOCK 3/8X.094 ZC 2

31 900065-04
SCREW,SCT HD CAP.375-16

X.1.00
1

32 908081-06
PLUG, NYLON, FOR 1.25DIA

HOLE
1

33 908081-01
PLUG, NYLON, FOR .5DIA

HOLE
4

    2025-04-01
 

      of  

 

3 5

    2025-04-01
 

      of  

 

4 14



Pos SKU Description Qty Remark

34 295298-01 CYL ASSY, LH 1

34A 295297-01 CYLINDER ASSY 1

34B 289446-06 1/4 HYD HOSE 27" LG 1

34C 224342
FITTING, GREASE 1/4"SELF

DRILL
1

34D 906934-01 CYL, FLOW VALVE 1

35 295298-02 CYL ASSY, RH 1

35A 295297-01 CYLINDER ASSY 1

35B 289446-05 1/4 HYD HOSE 86" LG 1

35C 224342
FITTING, GREASE 1/4"SELF

DRILL
1

35D 906934-01 CYL, FLOW VALVE 1

36 907213-01 3/4" CABLE CORD GRIP 1

37 289441-01 COLUMN COVER 2

37 289441-02 COLUMN COVER, GALV 2

38 900705-02
SCR,SELF TAP,.25-20X0.63

PH,ZC
7

39 289485-01 SW CONTROL ASSY 1

40 205780 TIE, PLASTIC 7" (50 LB) 9

41 299665-01
M/F COVER ASSY, STKBD

92IN
1

41 299665-01-100
M/F COVER ASSY, STKBD

73in
1

41 299665-01-200
M/F COVER ASSY, STKBD

87in
1

41 299665-01-300
M/F COVER ASSY, STKBD

81.5IN
1

41 299665-11
M/F COVER ASSY, STKBD

92IN, GALV
1

41 299665-11-100
M/F COVER ASSY, STKBD

73in, GALV
1

41 299665-11-200
M/F COVER ASSY, STKBD

87IN, GALV
1

41 299665-11-300
M/F COVER ASSY, STKBD

81.5IN, GALV
1

42 902000-7
WASHER, FLAT .312 .032

THK
3

    2025-04-01
 

      of  

 

4 5

    2025-04-01
 

      of  

 

5 14



Pos SKU Description Qty Remark

43 901016-3
NUT HEX THN HD

LKG.313-18UNC
3

44 289856-02 BATT CABLE ASSY, 36 FT LG 1

45 906933-01 TEE, MALE#4/#4/SAE#6 O-R 1

46 263891
BUTT SPLICE 16 GA REEL

FEED
1

47 900777-01
SCREW, HEX CAP,

.31-18X.63, GR5, ZC
1

48 040105 SPLIT LOOM 5/8" BLACK 1

49 212325-01 GATE LOCK CHANNEL 2

49 212325-01G GATE LOCK CHANNEL, GALV 2

50 212326-01 GATE LOCK TAB 2

50 212326-01G GATE LOCK TAB, GALV 2

51 900033-11 SCREW, CAP.5-20X4 GR8 ZC 2

52 901008 NUT, NYLON 1/2-20 ZC 2

53 900763-04 SCREW,BTN, .31-18X.75,SS 4

54 901023-02 FLANGE LOCK NUT,31-18,ZC 4

55 900722-07 SCREW, BUTN, 10-24 X 1, SS 2

56 903129-01
NUT, NYL INSRT THIN 10-24

SS
2

 

    2025-04-01
 

      of  

 

5 5

    2025-04-01
 

      of  

 

6 14



    2025-04-01
 

      of  

 

1 2

    2025-04-01
 

      of  

 

7 14



Pos SKU Description Qty Remark

1 907210-01
LICENSE PLATE LIGHT ASSY

KIT
1

2 030491
CONNECTOR, BUTT 14-16

INSUL.
2

3 901015-03
NUT, GROMMET NYLON

SQHD #.25
2

4 907278-01 LUG 4 GA, COPPER, .38 ST 4

5 907207-02
CIRCUIT BREAKER, 150 AMP,

PB TRIP/RESET
1

6 908221-01 PAD LOCK, 3/16 SHACKLE 1

7 900705-02
SCR,SELF TAP,.25-20X0.63

PH,ZC
2

8 901016-4
NUT HEX THN HD

LKG.375-16UNC
1

9 908081-01
PLUG, NYLON, FOR .5DIA

HOLE
5

10 289483-01 DROP AWAY PIN 1

11 903163-02
MACHINE SCREW NUT ZINC

10-24
2

12 900007-6
SCREW, PH PAN HD,ZC

10-24X.75
2

13 205780 TIE, PLASTIC 7" (50 LB) 8

14 299602-01
CAMERA MOUNTING PLATE,

GMC
1

15 901003 NUT, NYLON 10-24 2B ZC 4

16 900753-05
SCREW, PAN HD PHIL

10-24X.5, SS
4

 

    2025-04-01
 

      of  

 

2 2

    2025-04-01
 

      of  

 

8 14



    2025-04-01
 

      of  

 

1 2

    2025-04-01
 

      of  

 

9 14



Pos SKU Description Qty Remark

REF 212363-01
C-2 DUMP THROUGH,

PINMOUNT ASSY, 91.88IN LG
1

REF 212363-01-101
C-2 DUMP THROUGH,

PINMOUNT ASSY, 72.88IN LG
1

REF 212363-01-201
C-2 DUMP THROUGH,

PINMOUNT ASSY, 88.88IN LG
1

REF 212363-01-301
C-2 DUMP THROUGH,

PINMOUNT ASSY, 81.38IN LG
1

REF 212363-01G

C-2 DUMP THROUGH,

PINMOUNT ASSY, 91.88IN

LG, GALV

1

REF 212363-01G-101

C-2 DUMP THROUGH,

PINMOUNT ASSY, 72.88IN

LG, GALV.

1

REF 212363-01G-201

C-2 DUMP THROUGH,

PINMOUNT ASSY, 88.88IN

LG, GALV.

1

REF 212363-01G-301

C-2 DUMP THROUGH,

PINMOUNT ASSY, 81.38IN

LG, GALV.

1

1 289471-02
PINMOUNT PLASTIC COVER,

28.25" LG
2

2 900705-03
SCREW, SELF TAP,

.25-20X0.5 PH, ZC
10

3 265084-02 BUMPER, BUTTON .63DIA 2

4 212362-01 PINMOUNT DUST COVER 2

5 212339-01 DUST GUARD HOLDER 2

5 212339-01G DUST GUARD HOLDER, GALV 2

6 900715-08 SCREW,FL PH.25-20X1.00 ZP 10

7 901016-2
NUT HEX THN HD

LKG.250-20UNC
10

 

    2025-04-01
 

      of  

 

2 2

    2025-04-01
 

      of  

 

10 14



    2025-04-01
 

      of  

 

1 4

    2025-04-01
 

      of  

 

11 14



Pos SKU Description Qty Remark

REF 212370-01
C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY
1

REF 212370-01-100

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

73IN

1

REF 212370-01-200

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

87IN

1

REF 212370-01-300

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

81.5IN

1

REF 212370-01G

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

GALV.

1

REF 212370-01G-100

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

73IN, GALV.

1

REF 212370-01G-200

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

87IN, GALV.

1

REF 212370-01G-300

C2 DUMP THROUGH, P/F &

OUTER FRAME SUB ASSY.,

81.5IN, GALV.

1

1 212348-01
ST P/F WELDMENT, 83.63IN

X 32.0IN, DT
1

1 212348-01-100
ST P/F WELDMENT, 64.63IN

X 32.0IN, DT 73IN
1

1 212348-01-200
ST P/F WELDMENT, 78.63IN

X 32.0IN, DT 87IN
1

1 212348-01-300
ST P/F WELDMENT, 73.13IN

X 32.0IN, DT, 81.5IN
1

1 212348-01G
ST P/F WELDMENT, 83.63IN

X 32.0IN, DT, GALV.
1

1 212348-01G-100
ST P/F WELDMENT, 64.63IN

X 32.0IN, DT 73IN, GALV.
1

1 212348-01G-200
ST P/F WELDMENT, 78.63IN

X 32.0IN, DT 87IN, GALV.
1

1 212348-01G-300
ST P/F WELDMENT, 73.13" X

32.0", DT 81.5", GALV.
1

2 212369-01
PF OUTER FRAME

WELDMENT, DT, 92IN
1

    2025-04-01
 

      of  

 

2 4

    2025-04-01
 

      of  

 

12 14



Pos SKU Description Qty Remark

2 212369-01-100
PF OUTER FRAME

WELDMENT, DT 73IN
1

2 212369-01-200
PF OUTER FRAME

WELDMENT, DT 87IN
1

2 212369-01-300
PF OUTER FRAME

WELDMENT, DT 81.5IN
1

2 212369-01G
PF OUTER FRAME

WELDMENT, GALV. DT, 92IN
1

2 212369-01G-100
PF OUTER FRAME

WELDMENT, GALV. DT 73IN
1

2 212369-01G-200
PF OUTER FRAME

WELDMENT, GALV. DT 87IN
1

2 212369-01G-300
PF OUTER FRAME

WELDMENT, GALV. DT 81.5IN
1

3 212383-01
LOCKING LEVER ASSY,

BLACK
1

3 212383-02
LOCKING LEVER, ZINC

PLATED
1

4 212336-01 P/F PIVOT WLDMT 2

5 212351-01 PLUNGER 2

6 212352-01 PLUNGER CLEVIS PIN 2

7 908220-02
POLYLUBE BRG, .75 DIA X1.5

LG
8

8 902000-20
WASHER, FLAT .750 .090

THK
4

9 902000-26
WASHER, FLAT

.5X.125ODX.12THK
2

10 212385-01 LINK ARM ASSY, SHORT, DT 1

11 212385-02 LINK ARM ASSY, LONG, DT 1

11 212385-03
LINK ARM ASSY, LONG, DT,

-100
1

11 212385-04
LINK ARM ASSY, LONG, DT,

-300
1

11 212385-05
LINK ARM ASSY, LONG, DT,

-200
1

12 212355-01 COMPRESION SPRING 2

13 212333-01
LANYARD, LOOP TO EYE,

12IN
1

    2025-04-01
 

      of  

 

3 4

    2025-04-01
 

      of  

 

13 14



Pos SKU Description Qty Remark

14 212361-01 QUICK-RELEASE PIN 1

15 900057-1
SCREW, SELF TAP

10-24X3/8PH,ZC
1

16 901011-10
NUT, HEX HEAD .500-20

UNF-2B
2

17 900062-4
SCREW,

SHOULDER.312"DIAX.625"
2

18 900723-01
SCR. SHLDR, .38 X .25 LG,

SS
1

19 900062-2
SCREW, SHOULDER.312IN

DIAX.375IN
2

20 902013-10 WASHER, FLAT 5/16" SAE, ZC 2

21 212342-01 ACCESS COVER, BLACK 2

22 900002-2
SCREW,PH PAN HD,ZC

1/4-20X.38
8

23 212286-01 UNLATCH-LATCH DECAL 1

24 253516 BUMPER, 2X1 RUBBER 4

25 902000-10
WASHER, FLAT .375X.063

THK
4

26 900014-3
SCREW,HEX HD .38-16X.75

G8,ZC
4

 

    2025-04-01
 

      of  

 

4 4

    2025-04-01
 

      of  

 

14 14


	Final Assembly
	Small Parts
	Pinmount Assembly DT
	Platform and Outer Frame DT

